FILE NO.:

Lo =S8y, CAL'TECH TESTING, INC 23-00297-01
S & ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
- P.O. Box 1625 Lake City, FL 32056 ¢ (386) 755-3633 » Fax (386)752-5456 152
“;‘ ;? 2907 Spring Glen Road, Jacksonville, FL 32207 ¢+ (904)381-8901 * Fax (904)381-8902 |_AB NO.: 682
e COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Sterage - Building Expansion Phase llI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 —
o days: 28
5 Mix Type:
b (] Normal wt. (] Lightweight [T Mortar Mix ] Pump Mix [ ] Grout [] other:
"g Plasticizer Added: [] Yes No If "Yes", [ JAtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 2:38 AM 3:16 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
-
< 4240 7022128 10 Dark
S Extra Water Added at Job Site: [ Yes No If"Yes" gal: - B Extra Water Authorized by:
< Gy N
: Plasticizer Added at Job Site: gal.: Cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
o 5 45 61 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
TR - Yes [No  []Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 8
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (/:;E) DIAT_?ii: SPEC::? Z‘;Em ) To(lﬁtnlang TEST (SPTSENGTH F:;’:g'L?I:E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 64,020 5040 4
B 01/22/24 02/02/24 14 4.02 12.69 71,550 5640 4
C 01/22/24 02/16/24 28 | 4.02 12.69 80,320 6330 4
D 01/22/24 02/16/24 28 4.02 12.69 78,920 6220 4
E 01/22/24 HOLD H
F
G
REMARKS: " — [——<sim mnmm
e X ; u\ ! 7 k
X| N\ A AL $
|
Tha test results presented in this report are specific only to the samples {ested at the time of Typa Type 2
testing. The lest was performed in accordance with generally accepted methods and standards Conas on Bt e oo, veries) Crachs iy ﬁ:’é.:’:.:"az.’:’.“r?; it
Since materfal conditions can vary between fest locations and change wilh lime, sound judgement Bekion U ot Bl b Sl e gt ARt fommed cones
shiould be exercised with time, sound judgemenl should be exercised with regard to the use and
interpratation of the data, This report shall not be reproduced withoul prior approval of the author. =
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CAL-TECH TESTING, INC. |7 s

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 - (386) 755-3633 « Fax (386)752-5456 153
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902 [LAB NO.: 683

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase IlI
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
<« psi: 4000 4-6 o
o days: 28
5 Mix Type:
5 [¥] Normal Wt. ] Lightweight [ Mortar Mix ] Pump Mix ] Grout [ ] other:
IE' Plasticizer Added: [ Yes No If "Yes", (] AcPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampted: Sampled By:
01/19/24 3:38 AM 3:54 AM J. Green
5 Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4026 7022131 10 Dark
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal.: -- |Extra Water Authorized by:
< cy.. === -
: Plasticizer Added at Job Site: gal.: C.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6.25 45 61 ---
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i —m Yes [ JNo  [] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour 8
Note: Slump above specified requirements
SPECIMEN 1D, LAB NO DATE RECEIVED INLAB|  DATE TESTED (:SE) DI;TE'—) EPECL:"FLE; ZiEm = TO('T)’;'J"';Z;‘D TesT ;TSENGTH F;YAZETSQE TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 57,760 4550 4
B 01/22/24 02/02/24 14 | 4.02 12.69 64,070 5050 4
Cc 01/22/24 02/16/24 28 | 4.02 12.69 78,450 6180 4
D 01/22/24 02/16/24 28 | 4.02 12.69 73,220 5770 4
E HOLD H
F
G
REMARKS: T e o ; : =
% \\ 15
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X 4 )
The test results presented in this report are specific only lo the samples tested at the time of 3 Type 1 Type 2 Typo 3 _—
testifg. The test was performed in accordance with generally accepted methods and standards Conae on bath T s G vorlicel cracie rirsiag e oy g e
Sinca material conditions can vary between lest locations and change with time, sound judgement e king e ian e e e formed conos
should be exercised wilh time, sound judgement should be exercised with regard to he use and
interpratation of lhe data. This report shall not be reproduced without prior approval of Lhe author
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CAL-TECH TESTING, INC- e 23-00297-01

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.0. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 154
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 + Fax (904)381-8902  [LAB NO.: 684

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
& Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 =
o days: 28
(ZD Mix Type:
P (4] Normal wt. L] Lightweight [ Mortar Mix ] Pump Mix  [] Grout [_] Other:
I.lo.l Plasticizer Added: [ Yes No If"Yes", [JAtPlant  [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 4:03 AM 4:22 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
=
< 4160 7022136 10 Dark
g Extra Water Added at Job Site: (] Yes No [f"Yes" gal.: - Extra Water Authorized by:
< cy.. = .
_;' Plasticizer Added at Job Site: gal.: c.y.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 4 45 61 -
u_IJ Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T -- Yes [ JNo  [] Unknown Yes [No
Location of Concrete Placement: Freezer Slab Pour 8
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:‘EG;) DIATE('ii.: SPE::;Z’:ESI:E"‘ ) TO(E:IL;"I;CS);\D Test (SDTSE)NGTH F;YAPCI'EI'LEJ),R:E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 61,390 4840 4
B 01/22/24 02/02/24 14 | 4.02 12.69 63,290 4990 4
C 01/22/24 02/16/24 28 | 4.02 12.69 72,650 5720 4
D 01/22/24 02/16/24 28 | 4.02 12.69 75,550 5950 4
E 01/22/24 HOLD H
F
G
REMARKS: = l__;, [ - —|, 1
{ 111 k
X ' i )
The test results presented in this report are specific only to the samples tested at lhe tima of Type 1 Type 2 Typo 3
t2sting. The test was performed in accordance with generally accepled methods and standards ;‘;m:;.“.,“;:.‘:"&".", ,)’,‘.’,“1,'.’,?.."2:’.‘2?:&’,?3&'?.-’.9 :ﬁ%’:ﬂ'&:’ﬁiﬂ:ﬂq
Since material conditions can vary between lest locations and change with time, sound judgement cranting BitoGah Lete et e formed cones
should be exercised with time, sound judgement should be exercised with regard to the use and
interpretation of the data. This report shall not be reproduced without prior approval of the author o~
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FILE NO.:
CAL-TECH TESTING, INC. 230029701
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 * Fax (386)752-5456 155
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 * Fax (904)381-8902 LAB NO.: 685
Ty COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase i
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
IE Specified Strength for Structure: Slump (inches): Air Content (percent):
g psi: 4000 46 .
o days: 28
(ZD Mix Type:
P Normal WE. [] Lightweight (I Mortar Mix ~ [_] Pump Mix [ ] Grout [ other:
uo" Plasticizer Added: [ Yes No If "Yes", (] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 4:30 AM 5:08 AM J. Green
f_t Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4026 7022141 10 Dark
S Extra Water Added at Job Site: [ Yes No [|f"Yes" gal.: - Extra Water Authorized by:
< cy.: - o
;‘ Plasticizer Added at Job Site: gal.: C.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172  (Wet Weight (p.c.f.):
o 8 46 59 -~
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o — Yes [ INo  []Unknown Yes [ INo
Location of Concrete Placement: Freezer Slab Pour 8
Note: Slump above specified requirements
SPECIMEN 1.D. LAB NO DATE RECEIVED IN LAB|  DATE TESTED (Z‘S’E) = ; iﬁ: SPEC::Q??:;) To(ztn:c:fo TEST ;T:SNGTH F;;PCETS:E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 62,420 4920 4
B 01/22/24 02/02/24 14 | 4.02 12.69 63,880 5030 4
C 01/22/24 02/16/24 | 28 | 4.02 12.69 71,490 5630 4
D 01/22/24 02/16/24 | 28 | 4.02 12.69 74,210 5850 4
E 01/22/24 HOLD H
F
G
REMARKS: —J J=—=tm = om . ]
x /'(‘\ E \‘ j
L N
Tha test results presented in this report are specific only to the samples tesled at the time of § Typa 1 Type 2 > ki
tasting. The test was performed in accordance with generally accepted mathods and standards. ::.?.25:2: ':éﬁ'.’:é‘iﬁ'&‘l‘i .‘2’:.‘51‘;."2."."5&"3%’7& :ﬁ::‘,:’é.‘.i“.;i,:'.ﬁf:‘l_‘fm w:l?»
Since material conditions can vary bstween test localions and change with lime, sound judgement a2 rml of e v fommed conas
sheuld be exercised with time, sound judgement should be exercised with regard to the use and
interpratation of the data. This report shall not be reproduced without prior approval of the aulhor
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Respectfully Submitted,
CAL-TECH TESTING, INC.




CAL-TECH TESTING, INC. [™™ o

ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 * (386) 755-3633 « Fax (386)752-5456 156
2907 Spring Glen Road, Jacksonville, FL 32207 « (904)381-8901 » Fax (904)381-8902 |L_AB NO.: 686

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase II|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
'S Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 .
o days: 28
(ZD Mix Type:
b [~] Normal wt. ] Lightweight [J Mortar Mix  [_] Pump Mix [ ] Grout ] other:
g Plasticizer Added: ] Yes No If “Yes", (] AtPlant [ At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 5:09 AM 5:55 AM J. Green
E Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
< 4240 7022146 10 Dark
2 Extra Water Added at Job Site: [ Yes No If"Yes" gal.. -- Extra Water Authorized by:
< Cy.. - .
; Plasticizer Added at Job Site: gal.: cy.:
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
o 5.5 47 60 -
d Air Content (% by vol.: ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
i - Yes [JNo [ Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab Pour 8
SPECIMEN |.D. LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATIZT; SPEC::EE': ZZE"‘ ) TO('IP':IJHIQZ;\D TEST (SPTSIE)NGTH F;XF(\:ELCJ’;E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 61,660 4860 4
B 01/22/24 02/02/24 14 | 4.02 12.69 65,560 5170 4
C 01/22/24 02/16/24 28 4.02 12.69 73,850 5820 4
D 01/22/24 02/16/24 28 | 4.02 12.69 77,030 6070 4
E 01/22/24 HOLD H
F
G
REMARKS: T A Je—<emmamm ] i
Nl X f '] | \
v \\ . . |~ . \ P - 3 " )‘\
Thz lest results presented in this report are specific anly to the samples tested at the time of Type 1 Type 2 Type 3
testing. The test was performed in accordance with generally accepted methods and standards. ;’2‘3,‘:’.":,‘: ';';u'-'.m o".-:::""u::s .‘!.‘;‘.‘i:.',?.'v'&i"cfm?:}&".‘:., ?E:“&';'.Z‘:LL".‘:":‘.‘."‘;?Z.‘-’.
Since material conditions can vary between lest locations and change with time, sound judgement eraing T s ORI e e an Dher ena formed cones
shauld be exercised with time, sound judgement should be exercised with regard to the use and
intarpretation of the data. This report shall not be reproduced without prior approval of the author
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The test results presented in this report are specific only to the samples lesled at the time of
testing. The test was performed in accordance with generally accepted methods and standards,
Since matenial conditions can vary between test localions and changs with time, sound judgement
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CAL-TECH TESTING, INC i
2 y u 23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 « (386) 755-3633 » Fax (386)752-5456 157
2907 Spring Glen Road, Jacksonville, FL 32207 » (904)381-8901 » Fax (904)381-8902 | AB NO.: 687
COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase I
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
ﬁ Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4-6 e
o days: 28
(ZD Mix Type:
B Normal Wt. ] Lightweight [IMortar Mix ] Pump Mix [ ] Grout [] other:
l‘.l:J Plasticizer Added: (] Yes No If "Yes", [ ] AtPlant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/19/24 6:11 AM 6:32 AM J. Green
ﬁ Concrete Truck No.: Ticket No.: Size of Load {c.y.): Weather Conditions:
< 4236 7022151 10 Dark
g Extra Water Added at Job Site: [ Yes No [f"Yes" gal.. - Extra Water Authorized by:
P~ cy.: - _
: Plasticizer Added at Job Site: gal.: c.y.:
% Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 5.25 47 60 ---
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
T8 - Yes [ |No [ ] Unknown Yes [ |No
Location of Concrete Placement: Freezer Slab Pour 8
SPECIMEN |.D LAB NO DATE RECEIVED IN LAB DATE TESTED (:aGyE) DIATTi:‘I; SPE::‘;E ?sliEin ) TO(:;:IJHIEZ)AD TEST (SPT:SNGTH F;;Fg'zl'L?;E TESTED BY
A 01/22/24 01/26/24 7 4.02 12.69 59,890 4720 4
B 01/22/24 02/02/24 14 | 4.02 12.69 64,220 5060 4
C 01/22/24 02/16/24 28 | 4.02 12.69 64,220 5060 4
D 01/22/24 02/16/24 28 | 4.02 12.69 67,090 5290 4
E 01/22/24 HOLD H
F
G
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interpretation of the data. This report shall not be reproduced without prior

Respectfully Submitted,
CAL-TECH TESTING, INC.

should be exercised with time, sound judgement should be exercised wilh regard to the use and

approval of the author,
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CAL-TECH TESTING, INC.

FILE NO.:

23-00297-01
ENGINEERING & TESTING LABORATORY CYLINDER SET NO.:
P.O. Box 1625 Lake City, FL 32056 » (386) 755-3633 « Fax (386)752-5456 158
2907 Spring Glen Road, Jacksonville, FL 32207 - (904)381-8901 » Fax {304)381-8902 |LAB NO.: 692
", i
O COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS
Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase il
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches); Air Content (percent):
< psi: 4000 46 .
o days: 28
(z.’) Mix Type:
5 [v] Normal Wi, [ ] Lightweight [IMortar Mix ] Pump Mix [ ] Grout [] other:
g Plasticizer Added: [] Yes No If "Yes", [JAtplant [ ] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/22/24 5:55 AM 6:18 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
[y
< 4026 7022202 10 -
2 Extra Water Added at Job Site: [1Yes No If'"Yes" gal: - Extra Water Authorized by:
< cy.. - .
: Plasticizer Added at Job Site: gal.: Gy
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 |Wet Weight (p.c.f.):
a 6.75 36 51 ==
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
- == Yes [ INo [ Unknown Yes []No
Location of Concrete Placement: Freezer Slab
Note: Slump above specified requirements
SPECIMEN I D LAB NO DATE RECEIVED IN LAB|  DATE TESTED (;‘;E) DIATT:T) SPECL“;EE': ZEE‘”) TO(TP{:L';H';‘Z,AD TEST (SPTF)NGTH F;;T:ETS;E TESTED BY
A 01/23/24 01/29/24 7 4.02 12.69 68,510 5400 4
B 01/23/24 02/05/24 14 | 4.02 12.69 70,610 5560 4
C 01/23/24 02/19/24 28 | 4.02 12.69 79,420 6260 4
D 01/23/24 02/19/24 28 | 4.02 12.69 83,390 6570 4
E 01/23/24 HOLD H
F
G
REMARKS: S ] P —— e p—
-\x'/ _'X\_
| L 'l
The lest resuits presented in this report are specilic only to the samples tested at the time of Ty 1 Ty = ‘_"-"?"_“. S ‘
testing. The test was performed in accordance with generally accepted methods and standards. I o mepicacios Aot i cresd e P e ol cbacercaiv B
Since material conditions can vary between test locations and change with time, sound judgement e TS saonpar R o i ol By Risina IO Eh—
should be exercised with time, sound judgement should be exercised wilh regard lo the use and
interpretation of the data. This report shall not be reproduced without prior approvatl of the author - F ‘
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CAL-TECH TESTING, INC. Reviewed By: } 402

g e P
Voas o] 512z i
(‘ i BPATE LR S £
,‘—13 _" b ‘.. Q:.;E?

NP I L o QJ\“

%R0 EORIOM LS

/," d‘l& . Q}\‘\&\‘\\

,"'fu}:ON AL E—&| \“\\‘

A
ST



(b Teg, CAL-TECH TESTING, INC. [, o0

: 18, ENGINEERING & TESTING LABORATORY CYLINDER SET NO:
\: _ P.0O. Box 1625 Lake City, FL 32056 « (386) 755-3633 « Fax (386)752-5456 159
ﬁ_" ;? 2907 Spring Glen Road, Jacksonville, FL 32207 + (904)381-8901 * Fax (904)381-8902 |LAB NO.: 693

COMPRESSIVE STRENGTH OF CONCRETE TEST SPECIMENS

,‘.. > "‘-.'
Il g W

Client: Stellar, 2900 Hartley Road, Jacksonville, FL 32257
Project Name: US Cold Storage - Building Expansion Phase Il|
Project Location: Lake City, FL
Project Contractor: Stellar 1cc: Client 1cc: File
Concrete Supplier: Smyrna Ready Mix Concrete Report Date:
E Specified Strength for Structure: Slump (inches): Air Content (percent):
< psi: 4000 4.6 .
Q days: 28
% Mix Type:
5 (] Normal Wt. [ 7] Lightweight [ Mortar Mix [ Pump Mix [ ] Grout [] other:
g Plasticizer Added: [] Yes No If "Yes", [] AtPlant [] At Jobsite
Date: Time Concrete Batched: Time Concrete Sampled: Sampled By:
01/22/24 6:57 AM 7:17 AM J. Green
< Concrete Truck No.: Ticket No.: Size of Load (c.y.): Weather Conditions:
- y
< 4162 7022207 10 —
Q [Exira Water Added at Job Site: Yes /I No If"Yes" gal: - Extra Water Authorized by:
- [/]
< CY.. === .
;‘ Plasticizer Added at Job Site: gal.: c.y.
g Slump (inches): ASTM C143 Air Temperature (°F): Concrete Temperature (°F): ASTM C172 [Wet Weight (p.c.f.):
a 8 36 35 -
d Air Content (% by vol.): ASTM C231 Molded and Cured to ASTM C-31: Tested to ASTM C-39:
o - Yes [ ]No [ ] Unknown Yes [ ]No
Location of Concrete Placement: Freezer Slab
Note: Slump above specified requirements
SPECIMEN | D. LAB NO DATE RECEIVED IN LAB DATE TESTED (::E) DIATTi?; SPEC/I:;EEI:\ ?sliEm ) TO(L-:EI_‘IIE;AD TEST (SPT?IE)NGTH F;YAT:E'S;E TESTED BY
A 01/23/24 01/29/24 7 4.02 12.69 69,820 5500 4
B 01/23/24 02/05/24 14 | 4.02 12.69 72,360 5700 4
C 01/23/24 02/19/24 28 4.02 12.69 85,650 6750 4
D 01/23/24 02/19/24 28 4.02 12.69 81,280 6410 4
E 01/23/24 HOLD H
F
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The test results presented in this report are specific only to the samples tested at the time of Type 1 Type 2 T ki |
testing. The test was performed in accordancs with generally accepted methods and standards ;?,‘;T;‘,?‘.’,‘gm“"’.,‘,‘.;‘i"*.:,".", .‘,’,‘1,“1,‘.’,‘3{';;’,";;‘;‘.?,%52‘& g:"o:‘;’;‘r;‘:a:’e“r\:;:::lo o
Sinz= material conditions can vary between test locations and change with time, sound judgement i s e e e e eeret) formed sones
should be exercised with time, sound judgement should be exercised with regard lo the use and
Interpratation of the data, This report shall not be reproduced without prior approval of the author Y
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